12219 SW 131 Avenue ,

Ph@ne: | (305) 971-7047 |

L Prcd'Uct:

11.3.11

» PolycarbonateC’raz’ing Test

~Respectfully submitted,

- Patricia D. Vidini, SMI Inc.

Mnams F!onda 33186 64()‘3 USA . Fax: (305) 971-7048
Attn: : Dexter Backus : Dat'e:k-_ : O3-Sep-201'4 4
~ ~ G. Backus Representations, Inc B R
. 2830 Sabalwood Court - ‘ ~ SMI/REF:. 14077_91511.‘- o
. Delray Beach FL 33445 }‘ . L
~ VITAL OXIDE (recelved 07—Aug-201 4) Page 1 of 5
‘ Dilution: As recelved (addltlonal Sealant test performed at 9:1 dllutlon)
" 'Boemg D6-7127 Rev P mcorporatmg PDD 6-8 (21 June 12)
- CLEANING INTERIORS OF COMMERCIAL
' TRANSPORT AIRCRAFT
: Categcry Disinfectants i
11.31° " Sandwich Corrosion ‘Confcrms-
11 32 Immersion Corrosion Test _ Conforms -
1133 ‘ ~ Rubber Test 3 Conforms
1134 , Sealant Test (product tested as recelved)' Does not conform
~11.3.4 -Sealant Test (product tested at 9:1 dilution) Conforms
11.34 - Sealant Test (modified per cllent’s request) Informational
- 11.35 Painted Surface Test Conforms
: 1.}1,3.6 Tedlar Surface Test __Conforms
11.3.7 | Vinyl Surface Test - Conforms __
o 11.3.8  Fabricand Carpet Test _Conforms
11.3.9 | Leather and Naugahyde Test C.:onforms'
. 11310 Flash Point Test Informational

_Conforms

 SCIENTIFIC MATERIAL INTERNATIONAL

W W w. smnnc com




‘Client  G. Backus Representatlons Inc C “D'ate -~ 03-Sep-2014

~ Product: ~~ VITALOXIDE = ' - SMIREF: ~ 1407- 915m -
Dilution: =~ As received (addltlonal Sealant test performed at 9:1 dI|Ut10n) o

~ BoeingD6-7127 - « _ Page2of5

11, 3 1 SandWIch Corrosion Test Corrosmn in excess of that on the control panet
- constltutes failure when tested in accordance with Section 12.1. :

Clad 7075-T6 Alumlnum | Bare 7075-T6 Alumlnum (AMS 4045)
~ (AMS 4049) ‘ anodlzed per MI|-A-8625 TypeI
PRODUCT. R LS KRR
_Control AN - 1 B B 1
‘ Result S Conforms |

R . 1 1.3. 2 ImmerS|on Corrosuon Test: The average welght change of each test spemmen shall -
’ ~ ‘notexceed + 10 mg in a 24 hour |mmerS|on perlod when tested in accordance W|th

S Sectlon 122
| o | "(Loészl:?ﬁgg"zanél) R,ESULT; B
Clad 2024-T3Alu'minurn (QQA2505 |  08mg | PASS
| e
Eﬁéiégﬁilf’ rﬁ't'ff\'.%‘é?s(?f e 04mg | PASS
[SETamn ST | em | e |
| e . Result‘ . Ccnforms

. 11 3.3 Rubber Test: Changes in propertles shall not exceed the followmg when tested in
accordance with Sectlon 12.3:

MAX. CHANGE —
| PROPERTY | | e ALLOWED , N PRODUCT
| Tensne Strength . 25%loss S <1%

E‘Iongatlcn R N 25 %loss | <15%
Volume . | #15%change | = <1%

24 hour immersion at room temperature. ~ Result______Conforms




Client: G Backus Representatrons lnc R Date:  03- Sep 2014' '

. Product: VITAL OXIDE - - - SMI/REF: 1407-915y
~ Dilution: .~ As recerved (addrtronal Sealant test performed at 9:1 drlutron)
Boernq D6 7127 A e - ‘ B Paqe 3 of 5

. 11.34 Sealant Test The sealant shall not Irft at the edges or Iose adhesron when testedj
\ “in accordance with Sectron 124. =
Sealant BMS 5-95: t
‘ As recerved Sealant softened Irfts at edges

: Result_.- Does not conform
9 1 DILUTION ( 1 0%, ) No softenlng or loss of adhesron

~Result____ Conforms

o '_Sealant Test: modrfred per client’s request

- Sealant coated panel was immersed in product, as recerved for 120 hours (rnstead', '
- of 70 + 2 hours) at room temperature (rnstead of 1 20°F)
~ Sealant: BMS 5-95

As recerved No softenrng or loss of adhesion. ; -
Result Informationa/’

- 11. 3 5 Parnted Surface Test When tested in accordance with Sectron 12 5 and Sectron |
. Tc., the following is required:

a.  Paint film hardness shall not decrease more than 2 pencrl |
hardnesses. B
' b. Greater than mrnrmal color change or starnrng constitutes test failure.

Applrcatron method paragraph 12. 5 2(b)

PRODUCT Paint frlm hardness [/] pencrl hardness change o
. . Color change: none

Result ; Conforms ‘

' x11 3 6 Tedlar Surface Test When tested in accordance wrth Sectron 12 6 and Sectron
I, the following is required:

~a.  Scratching of exposed specrmens constrtutes test failure. -

b. Greater than minimal color change or starnrng constrtutes test farlure
Applrcatron method paragraph 12.6.2(b) :

: PRODUCT No scratchrng, color change or starnrng of specrmens

Result | Conforms

' 11 3 7 Vrnvl Surface Test: When tested in accordance wrth Sectron 12 7 and Sectron 7c
: ‘ the following is requrred

a Crackrng or brrttleness of exposed specrmens constitutes test failure.
. b. Greater than minimal color change or starnrng constitutes test farlure
Applrcatron method: paragraph 12.7. 2(b)

‘PRODUCT. No scra,tchlng, color change, or star'ning of specirnens.v |

Result____Conforms




Clientb G Backus Representatlons Inc . Date: 03 Sep-2014

~ Product: =~ VITALOXIDE : . SMI/REF:  1407- 915.;[
Dilution: ~ - As received (addltlonal Sealant test performed at 9:1 dllutton)‘ '

: ?»Boelnq D6- 7127 : S : ERRR Paqe4of5

1 1 3 8 Fabnc and Carpet Test: When tested in accordance with Sectron 12. 8 and Sectlon
7c the followmg |s requ1red ,

Appl|cat|on method paragraph 12.8. 2(b)

Upholstery .
-a. Greaterthan minimal color change or sta|n|ng constltutes test fallure;'
S -~ No color change or stammg '
S R T | : Result - ““Conforms‘ :
b.  Flammability: maximum values: S e
PROPERTY | MAXIMUMVALUE | - PRODUCT
Ex?tinguishing Time , : 15 seconds . o ‘4seconds"
Bunlengh | 8inches |  Ginches
| Drip Extinguish Time ~ bBseconds | < 3"secondsw
Result_ ‘ ’_rConforrns
' Carpet *
o.a. Greater than minimal colorchange orstamlng constltutestestfallure. '
' No color change or stammg ‘ : :
| Result S Conforms -
b. Flammablllty maximum values L -
" PROPERTY L - MAXIMUM. VALUE o ; ‘PRODUCT ,
Extmgwshmg Time | 15seconds o : <3seconds
Burn Length o S ‘8 inches ' ) 4 iﬁn’ches
Drip Extinguish Time | - 5seconds | <3seconds

~ Result_____ Conforms




‘Clien‘t:, G Backus Representatlons Inc Date: - 03-Sep-2014.

“Product: - VITAL OXIDE RS w  SMI/REF: = 1407- 915m
Dilution:  As recelved (addltlonal Sealant test performed at 9:1 dllutlon) -
Boeing D6-7127 - k Paqe 50f5

- ‘11 3.9 Leather and Nauqahvde Test When tested in accordance WIth Sectlon 12. 9 and o
: Sectlon 7c., the followmg is requwed . ; t .

e Appl|cat|on method: paragraph »»12.9.2(b) s
Leather:
No scratchmg or brittleness of exposed specimen.

b. - Greater than minimal color change or staln/ng const/tutes test failure.
o ' No color change or stalmng : .

Result R Conforms - |
. Naugahyde : : :
.a Scratching or br/ttleness of exposed specimen constltutes test fallure
: No scratching or brittleness of exposed specimen. S
b-,  Greater than minimal color change or staining constltutes test fallure o

No color change or stalnmg

Result ’ __ Conforms

B «11 3 10 Flash Polnt Test: All cleaning candldates havmg a flash point shall be approved
7 by Fire Protectlon Englneermg before they can be evaluated for use.

PRODUCT No flash pomt observed to (IBP) 212°F.

Result - lnformatlonal

11 3.1 1 Polvcarbonate Crazrnq Test Any crackmg or crazmg of the polycarbonate sheet_ «
constltutes failure, when tested in accordance with Sectlon 12 11 :
' (Stram 0.008; 10 m/nute exposure) ‘ :

 LEXAN 91600:‘ R PRODUCT No crackmg or crazmg L

'BMS8-400 BAC 70913:; PRODUCT: No crackmg or crazmg

Result____ ' Conforms

: a. Scratchmg or brittleness of exposed spec:men const/tutes test fallure ) .



